322010028

e
=
=]

ERE X B a1 ge 42

High Speed Direct Drive Lockstitch Sewing Machine
With a Fully Automatic Intelligent System

Y

BN

Parts Book

1. AT A RTRIEE 1202557 B R h B EREIR.
2FEPHRTTERZN, RBASITIEA.
3. AR AR NEIFS M RESAE .

1.This list was prepared based on information available in July 2025.
2.Reserve the right to change in design without prior notice.
3.Parts supplied as complete assemblies are circled by a dotted line.




1 #3545 MNEZESS /Machine frame mechanism

23 22 21 20 19 18 1

s
g &)
S

27 26 25 24




1. H1=45MEER 4> /Machine frame mechanism

5| ARES | BE ipti ks
No. Part No. Qty. H#H Description Remark
1 401070466 1 | EBrnRE4As Display operation panel component -
2 404430036 4 |AANARERESLRRIRETM3 L=12 Screw M3 L=12 -
3 401070463 1 A AL Electronic control box asm. -
4 404420031 5 | TR SLIBETM3/16 X 28 L=20/ Screw SM3/16X28 L=20 -
5 401070464 1 |[HALER Motor cover -
6 109010155 5 |HAABEESKIRETMS L=22 Screw M5 L=22 -
7 306020003 1 | GeeRFLRIRAM Thread tension asm. -
8 322010003 1 ¥R Frame -
9 240110 2 |IREREE, 204HT Plug -
10 | 306010008 | 1 |4F#FHitRIRET FLIRIKE, 12 Plug -
11 | 404130012 1 |18, 23%H6 Plug -
12 | 322010004 1 | WE 0il window -
13 | 404420008 3 | RS SLIBETSM3/16 X 28 L=6 Screw SM3/16X28 L=6 -
14 402020051 1 | 85812k (i) Type plate -
15 | 401040041 2 |94 Rivet -
16 302010128 1 | E Thread take-up lever cover -
17 306020032 1 | e Thread tension asm. =] 1=9 S8
302010068 1 [ Jess: (BED Thread tension asm. [=E1
18 | 306010033 1 | FAERET Pin -
19 | 306010055 1 | FAZREEToaEE Spring -
20 | 404610001 1 | FFOR4E4 E-ring -
21 | 306010012 1 | FAEREET Pin -
22 306020004 1 | s s M Upper thread take—up device asm. -
23 | 308010002 | 4 |HUH Frame leg -
24 | 404450021 2 | MR AESLIE4TSM11/64 X 40 L=6 |Screw SM11/64X40 L=6 -
25 | 306010031 1 | A%%4E Thread guide -
26 | 404440007 1 | FFAEEEIBETSMI5/64X28 1=7 |Screw SM15/64X28 L=7 -
27 | 306010002 1 |2 Thread guide -
28 7018A 1| TR A SR L=T Screw M4 L=7 -
29 | 315010008 1 |HFRERHAM Electronic clamp asm. -
30 | 306010149 1 | E% Thread guide -
31 322010036 1 | BT H AN Automatic reverse seam switch asm. -
32 401080038 1 | logofTTHIE Logo -
33 | 307010007 IR U] Ruler plate -
34 | 404450024 1 | FAERELIE4TSM11/64 X 40 L=5 |Screw SM11/64X40 L=5 -
35 4543 2 IS M R R RETMA L4 Screw M4 L=4 -
36 | 306010028 | 2 |HEIRIFATIEKE,12 Plug —
37 310010038 1 | TR Face plate -
38 7019A 9 | TAREAREASIEETMA 18 Screw M4 L=8 -
39 | 310010046 1 | TREEE B Face plate gasket -
40 206115 1 |RBIBI,7.5X5 Clip -
41 | 322010005 1 |[/NER Cover -
42 | 322010007 1 | JAERE Side plate gasket -
43 | 322010006 1 |JEHER Side plate -
44 | 404420009 | 11 |+FHREFFIERLIR4TSM3/16X 28 L=9 Screw SM3/16X28 L=9 -
45 | 315010030 1 |RAEUELR210.4 Clip -
46 | 404130001 | 1 |4HHF EEBRKE,S Plug -
47 | 404130007 2 | BIRE,TXH2. 6 Plug —
48 | 306010026 2 | PhREMABIKE,S Plug -
49 | 306010029 1 | =FLitZRAR Thread guide -
50 | 306010027 2 | BEE,20 Plug -
51 | 322010008 1 |EahsLads Bobbin wider asm. -
52 1227 2 | FPAEFSKIRET M3 L=4 Screw M3 L=4 -
53 502070009 1 |E&T] Secant cutter -
54 | 306010009 1 |WE 0il window -
55 306010010 1 | W&o Rubber ring -
56 -
57 - - |- - -
58 - - |- - -
59 - - |- - -
60 - - |- - -
61 - - |- - -
62 - - |- - -
63 - - |- - -
64 - - |- - -




2 i SHTFSHEZRSS Main shaft & thread take—up & needle bar mechanism




2 i SHTFSHEZRSS Main shaft & thread take—up & needle bar mechanism

5| ARES | BE ipti ks
No. Part No. Qty. H#H Description Remark
1 302010077 1 |[$HFF EEWS Felt -
2 4572 3 |AANAMmEEBEMS L=10 Screw M5 L=10 -
3 322010029 1 | s Thread take-up lever asm. -
4 - 1 | BhRER Connecting rod -
5 - 1 | BhERiEre Connecting rod pin -
6 - 2 | AR, 8X,12X8 Needle bearing -
7 - 1 SR Connecting rod Z
8 - 1 | e RIB4T9/64X40 L=6 |Screw 9/64X40 L=6 -
9 - 1 | &S Needle bar holder -
10 - 1 |4 EBAIB%ETSMI/64X 40 L=7 |Screw SM9/64X40 L=7 -
11 - 1 | PR hiw Thread take—up crank _
12 - 1 | BREAF Thread take-up lever unit -
13 | 109010519 1 [EEWE 0il line -
14 | 404450011 2 | FFFEEASLIBATSMI,/64 X 40 L=7.5|Screw SM9/64X40 L=7.5
15 | 404440006 1 | i iB4TSM15/64 X 28 L=10.5|Screw SM15/64X28 L=10.5 -
16 | 302010038 1 | E#eE Sleeve -
17 | 306010035 1 | EBahaE Collar -
18 | 307010041 | 1 |BEHME,15X427XT7 0il seal -
19 | 307010016 1 | E®EE Sleeve -
20 | 302010616 2 [N E R IBETSM1/4X 40 L=6 Screw SM1/4X40 L=6 -
21 - - |- - -
22 | 302010037 1 | E#uE Sleeve -
23 | 307010039 1 | ERFR Hand wheel -
24 | 404430038 2 |WAABEASKIRETMS L=45 Screw M5 L=45 -
25 5484 2 | FFRELUTSLIB4TSM11/64 X 40 L=9 |Screw SM11/64X40 L=9 -
26 | 306010245 1 4K Needle plate rh Bk
306010162 1 &R Needle plate Ex}
27 | 306020005 1| RS Push plate asm. -
28 - 1 |#ER Push plate -
29 - 1| HERE Push plate spring -
30 - 1 | HEARERURAT SM3/32 X 56 L=2 Screw SM3/32X56 L=2 -
31 | 322010021 1 | Rk Main shaft -
32 | 301010018 1 4% EE Sleeve -
33 | 301010047 1 | BYuEAs Slider -
34 - EEE Slider -
35 - 1 | IBHE Slider -
36 | 401010166 1| ERHEHL Motor -
37 303067 4 | FREEEPEME Spring washer M5 -
38 | 404430032 2 |HASARAESKIRETMS 1=25 Screw M5 L=25 -
39 | 502020016 1 | #Hl%F-DBX1/14% Needle-DBX1/14 e JEOR]
502020015 1 | #Hl4+-DBX1/16% Needle-DBX1/16 =X
40 | 301010020 1 [$HFERA Thread guide -
41 | 404450049 1 | FFrERRSLB4TSML/8X 44 L=5  |Screw SM1/8X44 L=5 -
42 | 306010042 1 | &HAF B E L URET SMI/32 X 28 Screw SM9/32X 28 -
43 | 404110009 1 |ORIpE4.2X2.4 O-ring -
44 311010047 1 | &-FFih kR Needle bar crank -
45 | 306010043 1 | &FAF A B EHE4TSMI/32X 28 L=16 Screw SM9/32X 28 L=16 -
46 | 404440008 2 | JFRE'EEEREISM1/4X40 1=6 Screw SM1/4X40 L=6 -
47 306010111 1 | 4FHFF Needle bar i JERL
306010134 1 | 4FHFF Needle bar BBl
48 | 302010065 1 [$HFFELA Thread guide -
49 | 301010019 1 |4 FE Sleeve rp JERL
302010064 1 |¥HTE Sleeve [=E3)
50 - - |- - -
51 - - |- - -
52 - - |- - -
53 - - |- - -
54 - - |- - -
55 - - |- - -
56 - - |- - -
57 - - |- - -
58 - - |- - -
59 - - |- - -
60 - - |- - -
61 - - |- - -




3 FERERs>/Hang lifter mechanism

29 26

30




3 FERERs>/Hang lifter mechanism

5| ARES | BE ipti ks
No. Part No. Qty. H#H Description Remark
1 306010044 1 | EERRET Pressure adjusting screw -
2 306010045 1 |HERER Pressure adjusting nut -
3 306010046 1 | AESF Pressure guide bar -
4 | 306010047 1 |AEE Spring -
5 301010045 1 | B3 Pressure guide bar bracket -
6 | 404440010 1 | FAAEREIEETSML/4 X 40 1=8 Screw SM1/4X40 L=8 -
7 306010143 IR E 0il proof -
8 305010307 1 | EFE Sleeve -
9 301010044 1 | B Presser bar -
10 | 404450025 1 | FFREASLE4TSMI/64 X 40 L=10.5 |Screw SM9/64X40 L=10.5 -
11 | 302010071 1 | JER R Hand guard -
12 | 306010310 R Presser food asm. R R
302010063 1 | ER (BED Presser food asm. H Bl
13 | 306010051 2 | BUATAFURSCEESMS/16 X 24 Screw -
14 306010056 2 | BIRERHL8X512X2 Seal ring -
15 | 301010028 1 | ERERF Hand lifter —
16 | 301010031 1 | THE53.7X58X0.8 Washer 23.7X 28X0.8 -
17 | 404420010 1 | FEESLIB4TSMI/64 X 40 L=10 |Screw SM9/64X40 L=10 -
18 | 302010050 1 | EMRF R Hand lifter CAM -
19 | 301010030 1 |0f¢RE3.6%1.8 O-ring -
20 7043 2 | JFREUTKIRETMA L=T Screw M4 L=7 -
21 322010019 1 | PAZRHuRiEk Thread tension release electromagnet -
22 | 404410041 1 |#hfrkB4TD6 H3.5 SM3/16X28 L=5|Screw -
23 | 322010012 1 | I6EM EIREF Drive lever -
24 | 404420009 2 | +FETERE R L IBATSM3/16 X 28 1=9 Screw SSM3/16X28 1.=9 -
25 | 322010013 1 |piBE s Bracket -
26 | 322010014 1 | 3R K e Crank asm. -
27 - 1 |$#HEE Crank -
28 - 1 | AASABEEKIZEEIMS L=12 Screw M5 L=12 -
29 | 404610005 1 | FOPiE1L0 E-ring -
30 | 322010015 1 |HBEM T EFES Lifting lever asm. -
31 - 1 | ZSAEIZEEMI0X0. 75 Nut M10XO0. 75 -
32 - 2 | 7SAERIMS Nut M5 -
33 - 1 | %HBhiR Auxiliary board -
34 - 1 | IREEARET Screw _
35 - 1 | SAIEEM6 Nut M6 -
36 - 1 | Fromiahe Sleeve -
37 - 1 |[AAATREEIELM L=12 GEFIEL) Screw M5 L=12 -
38 - 1 | R Spring hanging plate -
39 | 404410005 1 | BrHB4TDT. 24 H3.5 SM15/64 X 28 L=6 Screw -
40 | 306010448 1| Tk Spring -
41 4805 1 | SABEMS Nut M5 -
42 | 322010016 1 | EIREhAT SR Spring -
43 | 322010017 1 | REREAA - -
44 | 322010018 1 | HEREAATR R Spring -
45 | 322010011 1 | FRIEIAT Mandril -
46 322010020 1 | EJEAT A4 Lifting cross rod asm. -
47 - 1 | $GEBETALAT S Hand 1ift link -
48 - 2 | FFOLMESs E-ring Z
49 - 1 | JERTHRER Lifting lever -
50 - 1 o ERIRAT Lifting lever connecting rod -
51 | 404610003 2 [ FFO4MEs E-ring -
52 - - |- - =
53 - R - -
54 - - |- - -
55 - - |- - =
56 - R - -
57 - - |- - -
58 - - |- - =
59 - R - -
60 - - |- - -
61 - - |- - =
62 - R - -
63 - - |- - -
64 - - |- - =




4 5542845 /Feed mechanism




4 5542845 /Feed mechanism

5| ARES | BE ipti ks
No. Part No. Qty. H#H Description Remark
1 306010214 1 | FEAAES Feeding assembly -
2 - 1 | Sh L B d0=20 External Circlips do=20 -
3 - 1 BT ET Lifting link -
4 - 1 | EEHMRLR Feeding eccentric CAM -
5 - 2 | FFFEREIAESLIBATSML/4X 40 L=13 |Screw SM1/4X40 L=13 -
6 - 1 | BRLER Feeding link -
7 - 1 | ZEMRORER Feeding eccentric CAM cover -
8 - 2 | FFREUTLEEATSMI/64 X 40 L=6 Screw SM9/64X40 L=6 -
9 404450014 4 | FFREEAESLIBETSMI/64X40 L=6 |Screw SM9/64X40 L=6 -
10 - 1 | BT EFHEEET Axial screw -
11 - 1 | $BFET AR Lift link crank -
12 - 1 | SFIBRESM9/32 X 28 Screw SM9/32X 28 -
13 | 404450026 | 2 |JFAERERESLIE4TSM3/16X 28 L=14 |Screw SM3/16X28 L=14 -
14 - 1 | ERLEFT B Feeding rod crank pin -
15 - 2 |IEEHKIESIR Feeding long swing plate -
16 - 2 |IEBHEESIR Feeding short swing plate -
17 - 1 [ 3REHEE Feeding rod pin -
18 - 2 | RS Feed short swing plate connecting pin -
19 - 1 | EBHEShR A Feed swing plate seat unit -
20 - 1 | BRLE M Feed rod crank -
21 | 322010010 2 |RAAAETERZEEEEMS L=8 (I3 ) Screw M5 L=8 -
22 | 322010009 1 | fRlgwm O A Feed adjusting rod asm. -
23 - 1 | % Eccentric wheel -
24 - 1 | OEER Connecting rod -
25 - 1 | ROEER Cover plate -
26 | 404460005 2 | FPREUTCLEZATIM9/64 X 40 1L=6 Screw SM9/64X40 1.=6 -
27 | 404610003 1 | JFO¥%Es E-ring -
28 306010066 1 | 5REEh R E A Feeding swing base pin -
29 | 404440006 2 | FFREEEIBATSM15/64 X 28 L=10. 5| Screw SM15/64X28 L=10.5 -
30 | 404430013 4 |ASARAESKIBATMS L=16 Screw M5 L=16 -
31 303067 4 | PAERHEMS Spring washer -
32 | 401010160 1 | FEEEEH) 530 R L Stepper motor -
33 | 404120025 1 | BEHEy 10X 4521.5X7 0il seal -
34 | 315010011 1 [3Ek5h Feed shaft -
35 | 305010012 2 |EBfi,14.72X419.5X 15 Sleeve -
36 | 315010012 1 |3BF 5 Lifting shaft -
37 | 308010060 2 | BT ERAEILEL4 Plug -
38 | 308010038 2 |HBFTEEHE Sleeve -
39 | 304010446 | 2 |BEMEHME,15X422X7 0il seal -
40 | 302010077 2 | &M B Flet -
41 | 308010048 | 2 |iXRMEHATFLE,6.5 Plug -
42 | 301010011 2 | iEE A Collar -
43 | 302010616 4 [ASH MR EIBATSML/4X 40 L=6 Screw SM1/4X40 L=6 -
44 | 305010042 2 | BT ERETE Sleeve -
45 404620003 2 | WML do=15 External Circlips de=15 -
46 | 302010062 1 | FEEAs JBRD Feed bar asm. H -
47 - 1| FEE Feed bar unit -
48 - 1 |#H®F X EED Lift fork crank H -
49 - 1 | FZeps Feed bar driving crank -
50 - 1 | FHs Pin -
51 | 306010423 1 | EG7F Feeding dog v JER]
306010161 1 | EHF JBED Feeding dog H JERL
52 | 404450036 2 | FFFEREIAESLIEATSM1/8X 44 L=6  |Screw SM1/8X44 L=6 -
53 | 306010060 1 | Rl B A Feeding swing base pin -
54 | 404450028 1 | JTAER L EB4TSM11/64 X 40 L=8 |Screw SM11/64X40 L=8 -
55 | 404450026 1 | FFRERERSLIZ4TSM3/16 X 28 L=14 |Screw SM3/16X28 L=14 -
56 | 404450027 1 | FRE AL B%TSML1/64 X 40 L=10. 5Screw SM11/64X40 L=10.5 -
57 - - |- - -
58 - - |- - =
59 - R - -
60 - - |- - -
61 - - |- - =
62 - R - -
63 - - |- - -
64 - - |- - =




i

-
10 15

%

\

54h  THSHEMERS/Hook of driving shaft mechanism




54h  THSHEMERS/Hook of driving shaft mechanism

5| ARES | BE ipti ks
No. Part No. Qty. H#H Description Remark
1 302010312 1 [k Bevel gear group -
2 306010172 1 [ EE-ihie Bevel gear -
3 306010173 1| B Bk Bevel gear -
4 306010174 1 | BHi TR Bevel gear -
5 306010175 1 | FE<RER Bevel gear -
6 404440010 8 | FFFEESERBATSML/4X 40 1=8 Screw SM1/4X40 L=8 -
7 404440022 1 | PR iB%TSMI5/64X 28 L=5  |Screw SM15/64X28 L=7 -
8 302010033 1 | BEEE Sleeve -
9 306010073 1 | FhhE Collar -
10 | 404450032 2 | PR SLIE4TSM11/64 X 40 L=5 |Screw SM11/64X40 L=5 -
11 | 302010029 S Upright shaft -
12 | 302010034 1 | BHTE Sleeve -
13 | 404440006 1 | JFAEE B4 SM15/64 X 28 1L=10.5|Screw SM15/64X28 L=10.5 -
14 | 305010028 1 | FHEE Sleeve -
15 | 304010476 | 2 |JBEEHE,8X412X3.5 0il seal -
16 306010074 1 | PR e Hook driving shaft oil limit screw -
17 | 306010075 1 | THIFR M Hook driving shaft oil limit wick -
18 310010068 1 | Fhh Hook driving shaft -
19 | 404110005 2 |0BIE19X2. 65 O-ring -
20 | 308010625 1 | PIREEER Partiaiity shank -
21 7041 3 | JFREUTKIRETM3 L=6 Screw M3 L=6 -
22 | 308010011 1 [ FHiarE Sleeve -
23 | 404120006 | 1 |BREHME,8X,522X7 0il seal -
24 306010207 1 | R Bobbin case -
25 | 306010069 S Bobbin -
26 | 302010079 1 | Hook rh SR
302010078 1 |Fek Hook [=83N
27 5118 1 | JFAERSLIB4TSM11/64 X 40 L=12 |Screw SM11/64X40 L=12 -
28 | 306010082 1 | JREN Positioning finger e JEoR]
306010097 1 | ekl Positioning finger B
29 | 322010022 | 1 | TFa#pgE Sleeve -
30 - - |- - -
31 - - |- - -
32 - - |- - -
33 - - |- - -
34 - - |- - -
35 - - |- - -
36 - - |- - -
37 - - |- - -
38 - - |- - -
39 - - |- - -
40 - - |- - -
41 - - |- - -
42 - - |- - -
43 - - |- - -
44 - - |- - -
45 - - |- - -
46 - - |- - -
47 - - |- - -
48 - - |- - -
49 - - |- - -
50 - - |- - -
51 - - |- - -
52 - - |- - -
53 - - |- - -
54 - - |- - -
55 - - |- - -
56 - - |- - -
57 - - |- - -
58 - - |- - -
59 - - |- - -
60 - - |- - -
61 - - |- - -
62 - - |- - -
63 - - |- - -




0 B34 /Thread trimmer mechanism




BB 4/ Thread trimmer mechanism

5| ARES | BE ipti ks
No. Part No. Qty. H#H Description Remark
1 305010601 1 | BTZR ek Thread trimmer electromagnet asm. -
2 - 1 | BYLR R Thread trimmer electromagnet unit -
3 _ 1 SE ik Cushion -
4 - 1 | SAUREESML/4X 40 Nut SM1/4X40 -
5 - 1 | BYLR B R T Pin -
6 - 1 | BYZRERiER e Thread trimmer electromagnet bracket -
7 4802 2 | 7SANERIMA Nut M4 -
8 201252 2 | EEHEMA Spring washer M4 -
9 404420011 2 | T FERSLIBATSMI5/64 X 28 L=8 |Screw SM15/64X28 L=8 -
10 | 302010012 1 | BYLRUKShAN Cushion -
11 | 301010039 1 | FHE,8X415.5X0.8 Washer 28X 215.5X0.8 -
12 302010017 1 | BYERINEN%Y Trimming shaft -
13 | 404610008 1 | JFO#4Ee E-ring -
14 | 302010055 1 | BYZR M MR Trimming cam crank asm. -
15 | 302010616 1 |7 MR EEEETSM1/4X 40 L=6 Screw SM1/4X40 L=6 -
16 | 306010080 1 | BIRMEH R AL E Spring -
17 | 306010078 IS Spring cover -
18 306010079 1 | BY8N% Thread trimmer cam -
19 | 404440040 2 |ASAM R EIB4TSML/4X 40 L=8 Screw SM1/4X40 L=8 -
20 311010025 1 |BY&RT)4E Round knife bracket -
21 | 302010059 1 |31J] Round knife i B
302020059 1 |31 (ERD Round knife H 2R
22 | 404460004 2 |AANFAUTLIBEATSMI1/64X 40 L=5. 5Screw SM11/64X40 L=5.5 -
23 | 404510005 1 | ZSAUREESMI1/64X 40 Nut SM11/64 X 40 -
24 | 306010234 2 | BILRMETHAE Spacer -
25 | 302010016 1 |5 Dispart -
26 | 302010020 1 | JJBERF Link -
27 | 404410008 2 | BifI#B4TD6. 35 H2.5 SM11/64X 40 L=6 Axial screw -
28 | 308010056 1 | Y1JI5R5h dh i Trimming crank shaft -
29 | 302010080 1 | Esh i Shaft sleeve -
30 | 308010057 1 | VIREE Sleeve -
31 | 308010061 1 | YIIWsh R A E JERD Spring H -
32 | 322010031 1 | Y175z 4w Trimming crank -
33 | 404430025 1 |AANHRRESLIBETSM3/16 X 28 L=14 Screw SM3/16X28 =14 -
34 | 404440006 1 | AR IB4TSML5/64 X 28 1=10.5|Screw SM15/64X28 L=10.5 -
35 | 404440027 1 | FRE PR B e iBATSMI/64 X 40 L=9|Screw SM9/64X 40 L=9 -
36 | 302010015 T Fixed knife -
37 | 404460005 1 | JPREYKIBATSM9/64 X 40 L=6 Screw SM9/64X40 L=6 -
38 | 404450065 1 | FFFEREELIE4TSMI/64 X 40 1=5.5|Screw SM9/64X 40 L=5.5 -
39 - - |- - -
40 - - |- - -
41 - - |- - -
42 - - |- - -
43 - - |- - -
44 - - |- - -
45 - - |- - -
46 - - |- - -
47 - - |- - -
48 - - |- - -
49 - - |- - -
50 - - |- - -
51 - - |- - -
52 - - |- - -
53 - - |- - -
54 - - |- - -
55 - - |- - -
56 - - |- - -
57 - - |- - -
58 - - |- - -
59 - - |- - -
60 - - |- - -
61 - - |- - -
62 - - |- - -

63




=R43/Lubrication mechanism

N
!

7 feiE




7 SEHEEERSS/Lubrication mechanism

5| ARES | BE ipti ks
No. Part No. Qty. H#H Description Remark
1 322010023 1 |THEBEERAME (L) 0il line fixing plate component asm. -
2 404420010 2 | FERSLIBATSMI,/64 X 40 L=10 |Screw SM9/64X40 L=10 -
3 202175 3 | 0il line -
4 404450022 1 | FFFEEFELIE4TSML/8X44 L=4  |Screw SM1/8X44 1=4 -
5 301010031 1 | FEME,3.7X48X0.8 Washer 23.7X 28X0.8 -
6 306010034 1 | HEARBEHR Arm oil shifld -
7 306010089 1 |BlmWE S 0il return tube Holder -
8 7018A 1| BT FEA L EATMA =T Screw M4 L=7 -
9 322010033 1 | Lt e Main shaft oil tube -
10 | 302010075 1| 5FHF el AV 0il felt -
11 | 207010922 | 1 |MiEHEEL,4-54.6 0il tube -
12 | 306010083 1 | emEEk Rubber joint -
13 | 311010058 1 | WEREE Screw -
14 | 322010026 1 |HE Lubricating oil pump asm -
15 5118 1 | FFHERSLIBATSMI1/64X40 L=12 |Screw SM11/64X40 L=12 -
16 | 404420011 1 | TR L BATSM15/64 X 28 =8 Screw SM15/64X28 L=8 -
17 | 109011209 1 | HEZ3X45 0il tube -
18 | 308010026 2 | HELHEIHMESM15/64 X 28 0il joint -
19 | 308010025 2 |[ElyhMEMS 0il joint -
20 | 308010058 4 |WEF5.5 0il tube clip -
21 | 401060023 3 |WEL4X,6 0il tube -
22 | 305010818 1 [ WEE Bracket -
23 | 404450028 1 | FFFEREMSLEEATSMLL/64 X 40 L=8 |Screw SM11/64X40 L=8 -
24 | 311010039 1| I R 0il joint -
25 | 311010041 RS Spring Z
26 | 311010042 1 | SV 0il joint -
27 | 404110014 1 |[oFIEax2 O-ring -
28 | 306010084 1 | ElymEs 0il felt presser -
29 | 311010040 1 | RHEET Screw -
30 - - |- - -
31 - - |- - -
32 - - |- - -
33 - - |- - -
34 - - |- - -
35 - - |- - -
36 - - |- - -
37 - - |- - -
38 - - |- - -
39 - - |- - -
40 - - |- - -
41 - - |- - -
42 - - |- - -
43 - - |- - -
44 - - |- - -
45 - - |- - -
46 - - |- - -
47 - - |- - -
48 - - |- - -
49 - - |- - -
50 - - |- - -
51 - - |- - -
52 - - |- - -
53 - - |- - -
54 - - |- - -
55 - - |- - -
56 - - |- - -
57 - - |- - -
58 - - |- - -
59 - - |- - -
60 - - |- - -
61 - - |- - -
62 - - |- - -
63 - - |- - -
64 - - |- - -
65 - - |- - -




8 ;e R BsEB{tE/Oil reservoir & Knee pan plate mechanism

11

12




8 ;e R BsEB{tE/Oil reservoir & Knee pan plate mechanism

5| ARES | BE ipti ks
No. Part No. Qty. H#H Description Remark
1 308010050 1 | Bk IEIRETSM3/16 X 28 Screw SM3/16X28 -
2 306010108 RS Magnet -
3 322010025 1 | WA 0il seal -
4 | 322010024 1 | 0il tank -
5 306010056 1 | BREBHG,TX4512X1.5 0il seal -
6 308010047 1 | HemiE4Tv8 Screw M8 -
7 109010164 1 |[HEER Plate -
8 7027 1 | FERERAE L uB4TMS L=8 Screw M5 L=8 -
9 | 322010034 1| Fhr (104%) 0il mark -
10 | 404430005 6 |WZSHFIASKIRETMS L=18 Screw M5 L=18 -
11 | 322010027 1 |[HZER Wire Holder -
12 7012 2 | FFREEAELIRETMS. 5 L=6 Screw M3.5 L=6 -
13 - 1 |#BkEM6 L=17.5 Screw M6 L=17.5 -
14 - 2 | XUH AR PR AL AT B%IM6 L=30  |Screw M6 L=30 -
15 - 2 |4BFIM6 Nut M6 -
16 | 306010135 1 |36 Bl AR Knee lifting roating arm -
17 | 306010136 R Spring -
18 | 404610005 1 | FOPiE1L0 E-ring -
19 322010032 1 | $EERET Knee press cross shaft -
20 308010024 1 | HBEREY Knee press cross shaft -
21 | 306010137 1 | HREEEY L Vertical shaft fitting arm -
22 - 2 | ANASKIEETME 1=13 Screw M6 L=13 -
23 306010156 1 | BRI Knee pan plate asm -
24 - 1 | BRI Knee pan upring shaft -
25 - 1 [ SAKIEEIM6 L=12 Screw M6 L=12 -
26 - 1 | Bk Knee pan plate support -
27 - 1 [ BYTH Knee pan plate rubber -
28 - 1 | #BYKR Knee pan plate _
29 - 1 | R Knee pan plate cover -
30 | 308010041 1 R Knee lifter push rod -
31 - - |- — -
32 - - |- - -
33 - - |- - -
34 - - |- - -
35 - - |- - -
36 - - |- - -
37 - - - -
38 - - - -
39 - - |- - -
40 - - |- — -
41 - - |- - -
42 - - |- - -
43 - - - -
44 - - |- - -
45 - - |- - -
46 - - - -
47 - - |- - -
48 - - - -
49 - - - -
50 - - |- - -
51 - - - -
52 - - - -
53 - - |- - -
54 - - - -
55 - - - -
56 - - |- - -
57 - - - -
58 - - - -
59 - - |- - -
60 - - - -
61 - - - -
62 - - |- - -
63 - - - -
64 - - - -

o))
)]
|




O MHH2R4> /Accessor ies part mechanism

THF AR AERRRIEE




O MHH2R4> /Accessor ies part mechanism

5| ARES | BE ipti ks
No. Part No. Qty. H#H Description Remark
1 402020022 1 |Z&k3B Thread stand asm. -
2 402020115 1 |} Funnel -
3 402020005 1 Wi 0il box -
4 402020140 1 |3®TF (8-98) Wrench 8-9 -
5 402020078 1 |HANART 2. 0MM) 2mm Allen wrench -
6 402020067 1 |48 T (UN) Screw driver -
7 402020066 1 Wg227] () Screw driver -
8 402020065 1 W27 (K Screw driver -
9 405120011 | 10 |#l4+-DBX1/14% Needle-DBX1/14 e JER)
502020015 | 10 |#HL4+-DBX1/16% Needle-DBX1/16 o
10 | 404010004 4 |UBIBETERE Clips -
11 | 109011323 | 13 |AME4T GB 951 3.5X25 Wood screw -
12 401070243 1 |HJELR Power line -
13 | 306010109 6 | WISkiEE BEET Screw -
14 401070002 1 | EESShAT Pedal control rod asm. -
15 | 322010035 E= Tray -
16 | 322010028 1 | ZEHFMEMAHETS Instruction Book & Parts Book -
17 | 402020084 1 [ #13LE 76437 Dust cover -
18 | 404490009 2 | KR SK B BUBETST3X T Screw ST3X7 -
19 | 305010057 1 [EEHIER Platen -
20 | 305010046 1 | BRI AR A 0il felt -
21 | 306010068 PIREC TS Bobbin -
22 | 401070270 1 |EALAESS Pedal unit asm. -
23 | 306010121 1| HLEKAUBR SR Head pole -
24 308010032 2 | LOPFER Shockproof pad -
25 306010107 2 | WIS R Head connecting hook socket -
26 308010031 2 | SOPFES Shockproof pad -
27 306010104 2 | HlkiEEy Head connecting hook -
28 - - |- - -
29 - - |- - -
30 - - |- - -
31 - - |- - -
32 - - |- - -
33 - - |- - -
34 - - |- - -
35 - - |- - -
36 - - |- - -
37 - - |- - -
38 - - |- - -
39 - - |- - -
40 - - |- - -
41 - - |- - -
42 - - |- - -
43 - - |- - -
44 - - |- - -
45 - - |- - -
46 - - |- - -
47 - - |- - -
48 - - |- - -
49 - - |- - -
50 - - |- - -
51 - - |- - -
52 - - |- - -
53 - - |- - -
54 - - |- - -
55 - - |- - -
56 - - |- - -
57 - - |- - -
58 - - |- - -
59 - - |- - -
60 - - |- - -
61 - - |- - -
62 - - |- - -
63 - - |- - -
64 - - |- - -

65




